Water Treatment Feasibility Study
For Manganese Removal

Long Pond
Housatonic Water Works

March 2021

Prepared for:

| | AN LENARD ENGINEERING INC.
L CIVIL, ENVIRONMENTAL AND HYDROGEOLOGICAL CONSULTANTS

-Ei www.lenard-eng.com



TABLE OF CONTENTS

I. INTRODUCTION

II. TREATMENT TECHNOLGIES

[II. SCHEMATIC TREATMENT PLANT DESIGN

IV. CONCLUSIONS AND RECOMMENDATIONS

LIST OF FIGURES

Figure 1- Schematic Site Plant

Figure 2- Schematic Treatment Plant Layout

LIST OF TABLES

Table 1- Schematic Design Project Cost Estimate

Table 2- Yearly Operation and Maintenance Cost Estimate

Appendix A

Appendix B
Appendix C

Appendix D

LIST OF APPENDICES

Cornwell Engineering Group — Excerpts from “*Desktop Study —
Colored Water and Corrosion Assessment”, October 29, 2020

Water Quality Summaries
Krofta Technologies Treatment System Product Information

Koch Separation Systems Product Information

10

11



WATER TREATMENT FEASIBILITY STUDY
FOR MANGANESE REMOVAL
LONG POND
HOUSATONIC WATER WORKS
GREAT BARRINGTON, MASSACHUSETTS

[. INTRODUCTION

In 2020, the Housatonic Water Works (HWW) commissioned the Cornwell Engineering Group from
Newport News, Virginia to do a desktop study of water quality issues in their systen. Specifically, this
study focused on the cause of the colored water events that seasonally occur, as well as the corrosivity of
the water.

The October 29, 2020 final report entitled “Desktop Study- Colored Water and Corrosion Assessent”
had the following major conclusions:

I. Manganese concentrations above the secondary maximum contaminant limit (SMCL) of 0.05
mg/L are the identified source of the colored water. The manganese is in the treated water
leaving the water treatment plant.

2. Manganese removal should be evaluated and implemented at least seasonally (warmer
weather) when higher manganese and higher true color results are observed.

A copy of Cornwell’s Recommendations and Action Plan are attached in Appendix A.

The Housatonic Water Works (HWW) retained Lenard Engineering, Inc. (LEI) to evaluate available
treatment technologies for removing manganese from their drinking water. Manganese is present in
Long Pond sporadically, but most frequently during the summer during periods of elevated water
temperature (> 75 degrees F). As the major conclusion in the Cornwell report, discolored water in the
distribution system has been attributed to elevated manganese concentrations.

Copies of water quality spreadsheets showing raw water, point of entry and distribution system
manganese concentrations are provided in Appendix B.

Some of the technologies evaluated were applicable for both manganese removal, as well as for total
surface water treatment, which could potentially replace the existing slow sand filters and disinfection in
place at Long Pond. The applicability of replacing the current slow sand filtration with specific
technologies is discussed below.



I1. TREATMENT TECHNOLOGIES

LEI contacted three different water treatment vendors, and provided raw water quality and design
flow information to each vendor. The design criteria were as follows:

Design flow rate = 100 gpm capacity, producing a finished water volume of 144,000 gpd,
Provide a second 100 gpm capacity treatment capacity, which could provide the minimum desi gn
flow and volumes with one unit off-line.

Minimum manganese removal target concentration = < 0.015 mg/L. Note the secondary water
quality standard for manganese is 0.05 mg/L, but removing manganese below this lower
concentration should ensure water leaving the plant is not contributing to discolored water in
distribution.

The need to run both units simultaneously is not of utmost importance, as the 1 million gallon
storage tank provides approximately 6-7 days of treated water storage, so peak distribution demands
can easily be supplied from the tank.

A) OXIDATION AND FILTRATION TECHNOLOGY (HUNGERFORD & TERRY)

B)

LEI contacted Hungerford & Terry (H&T) from Clayton, New Jersey. H&T is an industry leader
in providing water treatment systems for iron and manganese removal, hardness reduction and
other treatment processes. For iron and manganese removal, they utilize a specialized filter
media (Greensand Plus), which is a coated mineral which has an affinity for iron and manganese.
Water is typically pre-treated with chlorine, to help oxidize the iron and manganese into a state
where it can be readily attracted to the media and effectively filtered.

Based on preliminary discussions, and given the relatively low concentrations of manganese in
the raw water, as well as the raw water being surface water, H& T could not guarantee
manganese removal to the desired treatment goals. Their process is generally utilized for
groundwater systems, where iron and manganese are at much higher raw water concentrations,

Theretore, this technology was not considered further.

DISSOLVED AIR FLOATATION AND FILTRATION (KROFTA)

Krofta Technologies provides a packaged water treatment system which utilizes dissolved air
floatation during the coagulation process, followed by dual media filtration. It is in use in
several western Massachusetts communities, successfully treating surface water of similar
quality to Long Pond.



C)

[n addition to removing manganese, the Krofta system could replace the current slow sand filters.
Chemical addition for coagulants, chlorination and perhaps pH adjustment would be required to
optimize the operation of this system. Although approved for use in Massachusetts, piloting is
highly recommended to determine the proper chemical dosages to optimize water treatment at
Long Pond.

One- 10 foot diameter treatment vessel would be required to produce the required 100 gpm
(0.144 MGD) of treated water. A second — 10 foot diameter vessel would be required for
redundancy, and could provide instantaneous treatment flows of up to 200 gpm.

Manufacturer’s information on the Krofta Technologies system is provided in Appendix C.

One main drawback with the Krofta system is the high volume of backwash water generated,
estimated anywhere between 35,000 to 85,000 gpd. Although 10 % of this could be potentially
recycled for use, it produces fairly large amounts of water treatment wastewater that would need
to be properly treated and discharged to waste.

The estimated cost to provide two- 100 gpm Krofta treatment vessels is $ 1,050,000. This cost is
for the treatment units only, and does not include a new treatment plant building, site work,
piping, chemical feed systems, primary and standby power, etc.

Due to the high cost of the treatment equipment (as compared to other options), and the potential
for generating large volumes of backwash water to treat and dispose of properly, this option was
not considered further.

ULTRA-FILTRATION (KOCH MEMBANES)

Membrane filtration has been successfully used to treat a variety of water and wastewater with
high amounts of suspended solids in both municipal and industrial settings. Koch Separation
Technologies are one of several vendors who specialize in this technology. These membranes are
in use at four Massachusetts groundwater supplies for iron and manganese removal, as well as in
several out-of-state surface water supplies

According to Koch Separation Technologies, their membrane filtration systems would be
effective for manganese removal alone, as well as a stand-alone treatment system for Long Pond.
Piloting would likely be a requirement for using this technology on Long Pond.

Koch indicates that its PURON MP-6 skid system could meet treatment flow rates of 100 gpm.
Chlorine would be fed ahead of the membrane units to help oxidize manganese, after which it
would be removed with the membranes.



Used as a polishing unit after the slow sand filters for manganese removal, approximately 98 %
of the raw water would be processed as finished water. If this were used for total solids removal
as a replacement to the slow sand process, this percentage would drop to approximately 96 %.

[nformation on the Koch membrane filtration technology is provided in Appendix D.

The estimated cost of providing two 100 gpm capacity MP-6 skid systems is $ 450,000. This
cost is for the treatment units only, and does not include a new treatment plant building, site
work, piping, chemical feed systems, primary and standby power, etc.

Based on the significantly lower equipment cost for the Ultra-Filtration membrane system as
compared to other technologies, and the relatively low amount of water treatment wastewater
generated, we recommend HWW further investigate this option.



111) SCHEMATIC TREATMENT PLANT DESIGN

Utilizing product information provided by Koch, LEI prepared schematic level design plans for a new
water treatment facility. As the cost for treating the entire flow is essentially the same as treating the
flow after slow sand filtration for manganese only, we designed this as a complete replacement to the
existing slow sand treatment system.

A)

B)

SITE PLAN — Figure 1 provides a schematic level site plan for the proposed plant. Water from
Long Pond would be piped into the new plant, with pre- and post-chlorination, pH adjustment
and space for potential corrosion control chemicals is also provided, as determined during
piloting.

Water would be pumped through one or both membrane skid units, which would remove
particulates from the raw water. Water would then be discharged into the existing chlorine
contact basin to take advantage of the detention time already provided. Water would then flow
back into the existing slow sand building, where existing pumps would discharge into the
dedicated 6” main and feeding the 1.0 million gallon standpipe.

A backwash water settling and recycle lagoon is shown downgradient from the new plant, where
backwash water will settle out. Up to 10 % of this water could be typically recycled back to the
head of the plant, where the remaining 90 % would settle, and overflow into the stream
downstream of Long Pond.

TREATMENT PLANT LAYOUT - Figure 2 provides a schematic level treatment plant layout.
Two Koch MP-6 units, each capable of treating 100 gpm are shown in parallel. Chemical feed
systems for chlorination and pH adjustment are shown, as well as space for a corrosion control
chemical, if needed in the future.

Individual turbidimeters are provided for each filter, as well for the combined filter effluent
leaving the plant. Chlorine and pH analyzers are also provided as water leaves the plant. An
emergency eyewash / shower unit is provided. Finally, dedicated wall space for electrical and
water system control panels is provided.

A separate office / laboratory space is provided, adjacent to the water treatment process room.

PROJECT COST ESTIMATE- Table 1 provides a schematic design level cost estimate, based
on costs provided by the treatment vendor, and recently bid projects. As noted in Table 1, major
costs include the treatment systems, a new 30” x 60 water treatment building with a 20° x 20
office / lab space, new electrical service and standby generator, site work including a backwash
water lagoon, chemical feed systems, and other items.

As this design is Schematic in nature, a 20 % construction cost contingency and 10 % design and
permitting contingency is included, in the overall project cost of $ 1.7 million.

5



D) OPERATION AND MAINTENANCE COST ESTIMATE- Table 2 provides an estimate of the
annual cost to operate the Koch Membrane treatment system, including estimates for annual
power, membrane replacement, and miscellaneous chemicals. The estimated annual cost for
operation and maintenance is approximately $ 22,000.

Note this does not include labor, routine water treatment chemicals (liquid chlorine, etc.) or other
incidental costs, which take place currently at the existing plant.



4)

6)

7)

IV) SUMMARY AND CONCLUSIONS

The Housatonic Water Works utilizes slow sand filtration and disinfection, which has been
effective in meeting State and Federal drinking water standards.